SPORTON LAB.

FCC RF Test Report

Report No. : FR420425G

11AX20MIMO_Ant10_6415
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Ref Level 15.00 dBm

Offset 15.89 dg Mode Sweep
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-80 dBm

CF 6.415 GHz

10001 pts

Span 100.0 MHz

Spectrum Emission Mask
Peak Power -1.89 dBm

Standard: None

RBW 200.000 kHz

Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-50,000 MHz 31,650 MHz | 200.000 kHz 6.38099 GHz -60.67 dém -58.79 dB -18.79 dB
-31.650MHz | -21.100 MHz | 200.000 kHz | 6.38340 GHz -61.04 dBm  59.16dB  -19.21dB
21,100 MHz 11,550 MHz | 200.000 kHz 6.40341 GHz -36.73 dBm -34.85 dB -14.82 dB
-11.550 MHz -10.550 MHz | 200.000 kHz 6.40347 GHz -36.75 dBm -34.86 dB -15.16 dB

10.550 MHz 11.550 MHz | 200.000 kHz 6.42651 GHz -35.11 dBm -33.22dB -14.12 dB

11.550 MHz 21,100 MHz | 200.000 kHz 6.42656 GHz -35.90 dBm -34.01dB -14.01 dB

21.100 MHz 31,650 MHz = 200,000 kHz 6.44644 GHz -60.76 dém -56.88 dB -10.12 dB

31.650 MHz 50,000 MHz = 200,000 kHz 6.44753 GHz -60.43 dém -58.54 dB -18.54 dB
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Count 100/100

Ref Level 15.00 dBm

Offset 15.92 dg Mode Sweep

@ 1Rm View

heck

-80 dBm

CF 6.415 GHz

10001 pts

Span 100.0 MHz

Spectrum Emission Mask
Peak Power -1.81dBm

Standard: None

RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-50,000 MHz 31,950 MHz | 200.000 kHz 6.38004 GHz -60.30 deém -58.49 dB -18.49 dB
-31,950MHz | -21.300 MHz | 200.000 kHz | 6.38307 GHz -60.89 dBm | -59.08dB  -19.10dB
21,300 MHz 11,650 MHz | 200.000 kHz 6.40332 GHz -36.35 dBm -34.54 dB -14.52 dB
-11.650 MHz -10.650 MHz | 200.000 kHz 6.40341 GHz -35.19 dBm -33.38 dB -14.48 dB
10.650 MHz 11.650 MHz | 200.000 kHz 6.42663 GHz -36.03 dBm -34.22 dB -14.72 dB
11,650 MHz 21,300 MHz | 200.000 kHz 6.42672 GHz -36.60 dBm -34.79 dB -14.74 dB
21.300 MHz 31,950 MHz = 200,000 kHz 6.44672 GHz -60.61 dém -56.80 dB -10.06 dB
31.950 MHz 50,000 MHz = 200,000 kHz 6.44744 GHz -60.60 dBm -56.78 dB -18.78 dB
™
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Spectrum Emission Mask Standard: None
Peak Power -1.62 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-50.000 MHz -31.200 MHz 200,000 kHz 6.50267 GHz -59.63 dBm -58.01 dB -18.01 dB
-31.200 MHz  -20.800 MHz 200,000 kHz | 6.50389 GHz -59.84 ddm | 58.22dB | -18.32dB
-20,800 MHz -11.400 MHz | 200,000 kHz 6.52337 GHz -36.64 dBm -35.02 dB -14.83 dB
-11.400 MHz -10.400 MHz 200,000 kHz 6.52361 GHz -36.33 dBm -34.71 dB -14.82 dB
10.400 MHz 11.400 MHz | 200.000 kHz 6.54640 GHz -35.50 dBm -33.89dB -13.99 dB
11.400 MHz 20.800 MHz |~ 200.000 kHz 6.54661 GHz -35.42 dBm -33.80dB -13.63 dB
20.800 MHz 31,200 MHz = 200,000 kHz 6.56619 GHz -60.71 dém -59.09 dB -10.11 dB
31.200 MHz 50,000 MHz = 200,000 kHz 6.56738 GHz -60.20 dém -58.58 dB -18.58 dB
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Ref Level 15.00 dBm  Offset 15.79 dB Mode Sweep
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CF 6.535 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -1.83 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-50.000 MHz -32,100 MHz 200,000 kHz 6.50074 GHz -59.89 dBm -58.06 dB -18.06 dB
-32,100 MHz | -21.400 MHz 200,000 kHz | 6.50310 GHz -60.04 dBm | -58.21dB | -18.43dB
-21.400 MHz -11.700 MHz 200,000 kHz 6.52328 GHz -36.96 dBm -35.13 dB -15.11 dB
-11.700 MHz -10.700 MHz | 200,000 kHz 6.52334 GHz -36.38 dBm -34.55 dB -15.45 dB
10.700 MHz 11.700 MHz | 200.000 kHz 6.54669 GHz -37.22 dBm -35.39.dB -15.49 dB
11.700 MHz 21,400 MHz | 200.000 kHz 6.54671 GHz -37.03 d8m -35.21dB -15.20 dB
21,400 MHz 32,100 MHz 200,000 kHz 6.56691 GHz -60.10 dém -568.27 dB -1a.48 db
32,100 MHz 50,000 MHz = 200,000 kHz 6.56794 GHz -60.04 dém -58.21 dB -18.21 dB
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Spectrum Emission Mask Standard: None
Peak Power -1.50 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-50.000 MHz -31.200 MHz 200,000 kHz 6.66311 GHz -59.98 dBm -58.48 dB -18.48 dB
-31.200 MHz  -20.800 MHz 200,000 kHz | 6.66390 GHz -60.31 ddm | 58.82dB  -18.94dB
-20,800 MHz -11.400 MHz | 200,000 kHz 6.68357 GHz -35.83 dBm -34.33 dB -14.30 dB
-11.400 MHz -10.400 MHz 200,000 kHz 6.68361 GHz -35.25 dBm -33.75dB -14.05 dB
10.400 MHz 11.400 MHz | 200.000 kHz 6.70640 GHz -36.36 dBm -34.86 dB -14.96 dB
11.400 MHz 20.800 MHz |~ 200.000 kHz 6.70641 GHz -35.76 dBm -34.26 dB -14.25 dB
20.800 MHz 31,200 MHz = 200,000 kHz 6.72612 GHz -60.55 dém -59.05 dB -19.15 dB
31.200 MHz 50,000 MHz = 200,000 kHz 6.72747 GHz -60.49 dgm -58.99 dB -18.99 dB
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Spectrum Emission Mask Standard: None
Peak Power -2.30 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-50.000 MHz -31.800 MHz 200,000 kHz 6.66244 GHz -58.99 dBm -56.70 dB -16.70 dB
-31.800 MHz  -21.200 MHz 200,000 kHz | 6.66327 GHz -59.14 ddm | 56.84dB  -16.92dB
-21.200 MHz -11.600 MHz 200,000 kHz 6.68325 GHz -37.06 dBm -34.76 dB -14.64 dB
-11.600 MHz -10.600 MHz 200,000 kHz 6.68342 GHz -37.01 dBm -34.71 dB -15.01 dB
10.600 MHz 11.600 MHz | 200.000 kHz 6.70660 GHz -37.57 dBm -35.28 dB -15.38 dB
11.600 MHz 21.200 MHz | 200.000 kHz 6.70662 GHz -37.72 dBm -35.43dB -15.42 dB
21.200 MHz 31,800 MHz = 200.000 kHz 6.72668 GHz -59.29 dém -57.00 dB -17.14 dB
31.800 MHz 50,000 MHz = 200,000 kHz 6.72765 GHz -58.85 dém -56.55 dB -16.55 dB
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Spectrum Emission Mask Standard: None
Peak Power -1.93 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-50.000 MHz -31.650 MHz 200,000 kHz 6.82165 GHz -60.11 dBm -58.18 dB -18.18 dB
-31.650 MHz | -21,100MHz 200,000 kHz | 6.82364 GHz -60.15 dgm 58.22dB  -18.55dB
-21.100 MHz -11.550 MHz 200,000 kHz 6.84345 GHz -36.49 dBm -34.55 dB -14.55 dB
-11.550 MHz -10.550 MHz | 200,000 kHz 6.84347 GHz -36.71 dBm -34.78 dB -15.08 dB
10.550 MHz 11.550 MHz | 200.000 kHz 6.86655 GHz -37.63 dBm -35.69dB -15.79 dB
11.550 MHz 21,100 MHz | 200.000 kHz 6.86658 GHz -37.24 dBm -35.31dB -15.20 dB
21.100 MHz 31,650 MHz = 200,000 kHz 6.88664 GHz -59.99 dém -56.06 dB -18.07 dB
31.650 MHz 50,000 MHz = 200,000 kHz 6.80057 GHz -59.75 dém -57.82 dB -17.82 dB
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Spectrum Emission Mask Standard: None
Peak Power -2.34 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-50.000 MHz -31.950 MHz 200,000 kHz 6.82235 GHz -59.63 dBm -57.29 dB -17.29dB
-31.950MHz  -21.300MHz 200,000 kHz | 6.82307 GHz -59.90 d@m | 57.56dB -17.57 dB
-21.300 MHz -11.650 MHz | 200,000 kHz 6.84316 GHz -37.51 dBm -35.16 dB -15.01 dB
-11.650 MHz -10.650 MHz 200,000 kHz 6.84337 GHz -37.31 dBm -34.97 dB -15.27 dB
10.650 MHz 11.650 MHz | 200.000 kHz 6.86665 GHz -38.08 dBm -35.74 dB -15.84 dB
11,650 MHz 21,300 MHz | 200.000 kHz 6.86665 GHz -37.85 dBm -35.51dB -15.50 dB
21.300 MHz 31,950 MHz = 200,000 kHz 6.88694 GHz -59.38 dém -57.04 dB -17.06 dB
31.950 MHz 50,000 MHz = 200,000 kHz 6.88798 GHz -59.20 dém -56.86 dB -16.86 dB
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Ref Level 15.00 dBm  Offset 15.64 dB Mode Sweep
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Spectrum Emission Mask Standard: None
Peak Power -0.41dBm RBW 500.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-100.000 MHz -61.200 MHz 500,000 kHz 5.88799 GHz -56.54 dBm -56.12 dB -16.12 dB
-61.200 MHz  -40.800 MHz 500,000 kHz | 5.90389 GHz -56.56 dam | 56.15dB -16.20 dB
40,800 MHz -21.400 MHz 500,000 kHz 5.94359 GHz -35.25 dBm -34.84 dB -14.83 dB
-21.400 MHz -20.400 MHz 500,000 kHz 5.94363 GHz -35.29 dBm -34.87 dB -15.47 dB
20.400 MHz 21,400 MHz | 500.000 kHz 5.98639 GHz -35.72 dBm -35.31dB -1551 dB
21.400 MHz 40,800 MHz = 500.000 kHz 5.98641 GHz -35.60 dBm -35.19dB -15.18 dB
40.800 MHz 61,200 MHz = 500,000 kHz 6.02585 GHz -56.46 dBm -56.04 dB -16.25 dB
61.200 MHz 100,000 MHz = 500.000 kHz 6.03607 GHz -56.32 dBm -55.90 dB -15.90 dB
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Ref Level 15.00 dBm Offset 15.60 dB Mode Sweep
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CF 5.965 GHz 10001 pts
Spectrum Emission Mask Standard: None
Peak Power -1.58 dBm RBW 500.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-100.000 MHz -60.600 MHz 500,000 kHz 5.89693 GHz -57.22 dBm -55.64 dB -15.64 dB
-60.600 MHz  -40.400 MHz 500,000 kHz | 5.90441 GHz -57.66 dam | 56.09dB  -16.09 dB
40,400 MHz -21.200 MHz 500,000 kHz 5.94375 GHz -36.04 dBm -34.46 dB -14.44 dB
-21.200 MHz -20.200 MHz 500,000 kHz 5.94385 GHz -35.33 dBm -33.75dB -14.75 dB
20.200 MHz 21,200 MHz | 500.000 kHz 5.98619 GHz -36.10 dBm -34.52 dB -14.72 dB
21.200 MHz 40,400 MHz | 500.000 kHz 5.98621 GHz -35.66 dBm -34.08 dB -14.08 dB
40,400 MHz 60,600 MHz = 500.000 kHz 6.02555 GHz -57.48 dém -55.90 dB -15.93 dB
60.600 MHz 100,000 MHz = 500.000 kHz 6.02587 GHz -57.33 dém -55.75 dB -15.75 dB
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Spectrum Emission Mask Standard: None
Peak Power -1.97 dBm RBW 500.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-100.000 MHz -61.200 MHz 500,000 kHz 6.08027 GHz -57.51 dBm -55.53 dB -15.53 dB
-61.200 MHz  -40.800 MHz 500,000 kHz | 6.10385 GHz -57.83 dém | 55.85dB  -15.88 B
40,800 MHz -21.400 MHz 500,000 kHz 6.14357 GHz -37.79 dBm -35.82 dB -15.81 dB
-21.400 MHz -20.400 MHz 500,000 kHz 6.14361 GHz -37.98 dBm -36.00 dB -16.20 dB
20.400 MHz 21,400 MHz | 500.000 kHz 6.18637 GHz -36.51 dBm -34.54 dB -15.14 dB
21.400 MHz 40,800 MHz = 500.000 kHz 6.18643 GHz -36.77 dBm -34.79 dB -14.78 dB
40.800 MHz 61,200 MHz = 500,000 kHz 6.22597 GHz -57.06 dém -55.09 dB -15.22 dB
61.200 MHz 100,000 MHz = 500.000 kHz 6.22663 GHz -56.90 dBm -54.93 dB -14.93 dB
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CF 6.165 GHz 10001 pts
Spectrum Emission Mask Standard: None
Peak Power -2.28 dBm RBW 500.000 kHz
Rangelow | RangeUp | RBW | Frequency | PoweraAbs | PowerRel |  ALimit |
-100.000 MHz -61.200 MHz 500,000 kHz 6.08993 GHz -57.12 dBm -54.84 dB -14.84 dB
-61.200 MHz  -40.800 MHz 500,000 kHz | 6.10393 GHz -57.86 dam | 55.58dB -15.66 dB
40,800 MHz -21.400 MHz 500,000 kHz 6.14355 GHz -36.24 dBm -33.96 dB -13.94 dB
-21.400 MHz -20.400 MHz 500,000 kHz 6.14363 GHz -35.91 dBm -33.63 dB -14.23 dB
20.400 MHz 21,400 MHz | 500.000 kHz 6.18639 GHz -36.62 dBm -34.34 dB -1454 dB
21.400 MHz 40,800 MHz = 500.000 kHz 6.18645 GHz -37.11 d8m -34.83dB -14.81 dB
40.800 MHz 61,200 MHz = 500,000 kHz 6.22603 GHz -57.99 dgm 55.71 dB -15.81 dB
61.200 MHz 100,000 MHz = 500.000 kHz 6.22641 GHz -58.13 dém -55.85 dB -15.85 dB
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10001 pts Span 200.0 MHz

Spectrum Emission Mask
Peak Power -1.63 dBm

Standard: None
RBW 500.000 kHz

Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |

-100.000 MHz 61,200 MHz | 500.000 kHz 6.33987 GHz -56.65 dBém -55.01 dB -15.01 dB
-61.200MHz  -40.800 MHz | 500.000 kHz | 6.34391 GHz -56.79 dBm | -55.16dB  -15.22dB
40,800 MHz 21,400 MHz | 500.000 kHz 6.38359 GHz -38.32 dBm -36.68 dB -16.68 dB
-21.400 MHz -20.400 MHz | 500.000 kHz 6.38361 GHz -38.52 dBm -36.89 dB -17.09 dB
20.400 MHz 21,400 MHz | 500.000 kHz 6.42639 GHz -36.72 dBm -35.09dB -15.20 dB
21.400 MHz 40,800 MHz = 500.000 kHz 6.42641 GHz -36.91 dBm -35.28 dB -15.27 dB
40.800 MHz 61,200 MHz = 500,000 kHz 6.46619 GHz -57.17 dgém 55.53 dB -15.54 dB
61.200 MHz 100,000 MHz = 500.000 kHz 6.46675 GHz -57.06 dém -55.43 dB -15.43 dB
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-80 dBm

CF 6.405 GHz

10001 pts Span 200.0 MHz

Spectrum Emission Mask
Peak Power -2.06 dBm
Rangelow | RangeUp | RBW

Standard: None
RBW 500.000 kHz
Frequency | Power Abs | PowerRel | Alimit |

-100.000 MHz -61,200 MHz 500.000 kHz
-61.200 MHz | =40.800 MHz |
-40.800 MHz -21.400 MHz
-21.400 MHz -20.400 MHz
20,400 MHz 21,400 MHz
21,400 MHz 40,800 MHz
40,800 MHz 61,200 MHz
61,200 MHz 100.000 MHz

500.000 kHz
500.000 kHz
500,000 kHz
500,000 kHz
500,000 kHz

500,000 kHz

500.000 kHz |

6.33843 GHz -56.26 dBm -54.20 dB -14.20 dB
6.34401 GHz -56.40 dBm -54.34 dB | -14.46 dB
6.38359 GHz -37.12 dBm -35.06 dB -15.06 dB
6.38361 GHz -37.25 dBm -35.19 dB -15.39 dB
6.42639 GHz -37.14 dém -35.08 dB -15.28 dB
6.42643 GHz -37.13 dém -35.07 dB -15.06 dB
6.46615 GHz -56.97 dém -54.91 dB -14.94 dB
6.46203 GHz -56.85 dém -54.79 dB -14.79 dB
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Spectrum Emission Mask Standard: None
Peak Power -1.65 dBm RBW 500.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-100.000 MHz -60.600 MHz 500,000 kHz 6.50163 GHz -56.79 dBm -55.14 dB -15.14 dB
-60.600 MHz  -40.400 MHz 500,000 kHz | 6.50441 GHz -56.92 dam | 55.27dB -15.27 dB
40,400 MHz -21.200 MHz 500,000 kHz 6.54377 GHz -37.05 dBm -35.40 dB -15.39 dB
-21.200 MHz -20.200 MHz 500,000 kHz 6.54383 GHz -36.89 dBm -35.24 dB -15.84 dB
20.200 MHz 21,200 MHz | 500.000 kHz 6.58617 GHz -36.43 dBm -34.78 dB -15.38 dB
21.200 MHz 40,400 MHz | 500.000 kHz 6.58621 GHz -36.58 dBm -34.93dB -14.92 db
40,400 MHz 60,600 MHz = 500.000 kHz 6.62555 GHz -58.06 dBm -56.40 dB -16.43 dB
60.600 MHz 100,000 MHz = 500.000 kHz 6.62880 GHz -57.60 dém -55.95 dB -15.95 dB
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Spectrum Emission Mask Standard: None
Peak Power -1.82 dBm RBW 500.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-100.000 MHz -61.500 MHz 500,000 kHz 6.50349 GHz -57.89 dBm -56.08 dB -16.08 dB
-61.500 MHz  -41.000 MHz 500,000 kHz | 6.50371 GHz -58.28 ddm | S646dB -16.58 dB
41,000 MHz -21.500 MHz 500,000 kHz 6.54345 GHz -37.60 dBm -35.78 dB -15.76 dB
-21.500 MHz -20.500 MHz 500,000 kHz 6.54351 GHz -37.68 dBm -35.86 dB -16.06 dB
20.500 MHz 21,500 MHz = 500.000 kHz 6.58649 GHz -37.62 dBm -35.80 dB -16.00 dB
21.500 MHz 41,000 MHz | 500.000 kHz 6.58651 GHz -37.52 dBm -35.70 dB -15.70 dB
41.000 MHz 61,500 MHz = 500,000 kHz 6.62641 GHz -58.51 dém -56.69 dB -16.75 dB
61.500 MHz 100,000 MHz = 500.000 kHz 6.62967 GHz -58.05 dém -56.23 dB -16.23 dB
7
I ) [T
Date 09:31

Sporton International Inc. (Kunshan) Page Number : A2-111 of A162
TEL : +86-512-57900158

FCC ID: 2AFZZPC21G



SPORTON LAB.

FCC RF Test Report

Report No. : FR420425G

11AX40MIMO_Ant10_6685

Spectrum o
Ref Level 15.00 dBm  Offset 15.79 dB Mode Sweep
Count 100/100
[® 1Rm View
10 dbifait Gheck PARS
p<200
0 dBm
-10 dBm i l
-20 dBm
-30 dBm =" B
=401 dRm / \
-50 dBm
| —
—— I
BT
-70 dBm
-80 dBm
CF 6.685 GHz 10001 pts Span 200.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -1.39 dBm RBW 500.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-100.000 MHz -60.900 MHz 500,000 kHz 6.61773 GHz -57.25 dBm -55.87 dB -15.87 dB
-60.900 MHz | -40.600 MHz 500,000 kHz | 6.62435 GHz -57.45 dam | 56.06dB -16.21dB
40,600 MHz -21.300 MHz 500,000 kHz 6.66361 GHz -36.76 dBm -35.38 dB -15.34 dB
-21.300 MHz -20.300 MHz 500,000 kHz 6.66375 GHz -36.12 dBm -34.73 dB -15.73 dB
20.300 MHz 21,300 MHz | 500.000 kHz 6.70629 GHz -37.24 dBm -35.86 dB -16.06 dB
21.300 MHz 40,600 MHz | 500.000 kHz 6.70633 GHz -36.91 dBm -35.52dB -1551 dB
40.600 MHz 60,900 MHz = 500,000 kHz 6.74585 GHz -58.13 deém -56.74 dB -16.77 dB
60.900 MHz 100,000 MHz = 500.000 kHz 6.76241 GHz -57.89 dém -56.50 dB -16.50 dB
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Ref Level 15.00 dBm  Offset 15.69 dB Mode Sweep
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-70 dBm
-80 dBm
CF 6.685 GHz 10001 pts Span 200.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -1.90 dBm RBW 500.000 kHz
Rangelow | RangeUp | RBW | Frequency | PoweraAbs | PowerRel |  ALimit |
-100.000 MHz -60.900 MHz 500,000 kHz 6.60759 GHz -57.56 dBm -55.67 dB -15.67 dB
-60.900 MHz | -40.600 MHz 500,000 kHz | 6.62455 GHz -57.67 dam | 55.77dB -16.04 dB
40,600 MHz -21.300 MHz 500,000 kHz 6.66367 GHz -37.01 dBm -35.11.dB -15.10 dB
-21.300 MHz -20.300 MHz 500,000 kHz 6.66371 GHz -37.29 dBm -35.40 dB -15.60 dB
20.300 MHz 21,300 MHz | 500.000 kHz 6.70629 GHz -37.65 dBm -35.76 dB -15.96 dB
21.300 MHz 40,600 MHz | 500.000 kHz 6.70639 GHz -36.89 dBm -35.00 dB -14.96 dB
40.600 MHz 60,900 MHz = 500,000 kHz 6.74581 GHz -58.11 dém 56.21 dB -16.27 dB
60.900 MHz 100,000 MHz = 500.000 kHz 6.75337 GHz -57.70 dgm -55.80 dB -15.80 dB
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Ref Level 15.00 dBm  Offset 15.80 dB Mode Sweep
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CF 6.845 GHz 10001 pts Span 200.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -2.09 dBm RBW 500.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-100.000 MHz -60.900 MHz 500,000 kHz 6.77653 GHz -57.29 dBm -55.20 dB -15.20 dB
-60.900 MHz | -40.600 MHz 500,000 kHz | 6.78417 GHz -57.71 dém | 55.62dB -15.66 dB
40,600 MHz -21.300 MHz 500,000 kHz 6.82361 GHz -37.59 dBm -35.50 dB -15.46 dB
-21.300 MHz -20.300 MHz 500,000 kHz 6.82371 GHz -37.71 dBm -35.62 dB -15.82 dB
20.300 MHz 21,300 MHz | 500.000 kHz 6.86627 GHz -37.21 dBm -35.13dB -15.73 dB
21.300 MHz 40,600 MHz | 500.000 kHz 6.86633 GHz -37.55 dBm -35.46 dB -15.45 dB
40.600 MHz 60,900 MHz = 500,000 kHz 6.90573 GHz -57.72 dém -55.63 dB -15.73 dB
60.900 MHz 100,000 MHz = 500.000 kHz 6.93841 GHz -57.35 dém -55.26 dB -15.26 dB
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Ref Level 15.00 dBm Offset 15.71 dB Mode Sweep
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CF 6.845 GHz 10001 pts Span 200.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -2.50 dBm RBW 500.000 kHz
Rangelow | RangeUp | RBW | Frequency | PoweraAbs | PowerRel |  ALimit |
-100.000 MHz -60.600 MHz | 500.000 kHz 6.78169 GHz -57.28 dém -54.78 dB -14.78 dB
-60.600 MHz | -40.400 MHz 500,000 kHz | 6.78445 GHz -57.67dem | -55.17dB  -15.20dB
40,400 MHz -21.200 MHz | 500.000 kHz 6.82377 GHz -36.45 dBm -33.95dB -13.94 dB
-21.200 MHz -20.200 MHz | 500.000 kHz 6.82381 GHz -37.01 dBm -34.51dB -14.71 dB
20.200 MHz 21,200 MHz | 500.000 kHz 6.86619 GHz -36.92 dBm -34.42 dB -14.62 dB
21.200 MHz 40,400 MHz | 500.000 kHz 6.86621 GHz -36.82 dBm -34.32 dB -14.32 dB
40,400 MHz 60,600 MHz = 500.000 kHz 6.90541 GHz -57.47 dgm -54.97 dB -15.08 dB
60.600 MHz 100,000 MHz = 500.000 kHz 6.90563 GHz -57.12 dgm -54.62 dB -14.62 dB
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Spectrum o

Ref Level 15.00 dBm Offset 15.51 dB Mode Sweep
Count 100/100
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CF 5.985 GHz 10001 pts
Spectrum Emission Mask Standard: None
Peak Power -2.24 dBm RBW 1.000 MHz

Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-200.000 MHz | -123.600 MHz 1.000 MHz 5.85054 GHz -54.62 dém -52.38 dB -12.38 dB
-123.600 MHz | -82,400MHz | 1.000 MHz | 5.86146 GHz -54.83dBm | -52.50dB | -12.61dB
-82.400 MHz 42,200 MHz 1.000 MHz 5.94274 GHz -36.18 dBm -33.94 dB -13.93 dB
42,200 MHz -41.200 MHz 1.000 MHz 5.94262 GHz -36.38 dBm -34.14 dB -14.54 dB
41.200 MHz 42.200 MHz 1.000 MHz 6.02718 GHz -35.35 dBm -33.11dB -13.51dB
42.200 MHz 82,400 MHz 1.000 MHz 6.02730 GHz -35.64 dBm -33.39dB -13.37 dB
82,400 MHz 123.600 MHz 1.000 MHz 6.10822 GHz -55.24 dgm -52.00 dB -13.11dB
123.600 MHz 200.000 MHz 1.000 MHz 6.13622 GHz -55.01 dém 52.77 dB -12.77 dB
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Ref Level 15.00 dBm  Offset 15.42 dB Mode Sweep
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CF 5.985 GHz 10001 pts
Spectrum Emission Mask Standard: None
Peak Power -3.54 dBm RBW 1.000 MHz

Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-200.000 MHz | -123.600 MHz 1.000 MHz 5.85134 GHz -55.31 dém -51.78 dB -11.78 dB
-123.600 MHz | -82,400MHz | 1.000 MHz | 5.86150 GHz -55.43dBm | -51.89dB | -11.92dB
-82.400 MHz 42,200 MHz 1.000 MHz 5.94274 GHz -37.02 dBm -33.48 dB -13.47 dB
42,200 MHz -41.200 MHz 1.000 MHz 5.94262 GHz -36.682 dBm -33.28 dB -13.68 dB
41.200 MHz 42.200 MHz 1.000 MHz 6.02718 GHz -36.53 dBm -32.99 dB -13.30 dB
42.200 MHz 82,400 MHz 1.000 MHz 6.02722 GHz -36.57 dBm -33.03dB -13.03 dB
82,400 MHz 123.600 MHz 1.000 MHz 6.10838 GHz -56.53 dém -52.99 dB -13.05 dB
123.600 MHz 200.000 MHz 1.000 MHz 6.10974 GHz -56.34 dBm -52.80 dB -12.80 dB
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Sporton International Inc. (Kunshan)
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Ref Level 15.00 dBm  Offset 15.80 dB Mode Sweep
Count 100/100

10 dhifait heck DPABS

-60 dBm
-70 dBm
-80 dBm
CF 6.145 GHz 10001 pts Span 400.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -4.19 dBm RBW 1.000 MHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-200.000 MHz | -123,000 MHz 1.000 MHz 6.01162 GHz -55.54 dBm -51.35dB -11.35dB
-123.000 MHz | -82,000MHz | 1,000 MHz | 6.02238 GHz -55.51 dém | 51.32dB -11.43dB
-82,000 MHz -42,000 MHz 1.000 MHz 6.10294 GHz -37.89 dBm -33.70 dB -13.69 dB
-42,000 MHz 41,000 MHz 1.000 MHz 6.10302 GHz -38.02 dBm -33.84 dB -14.24 dB
41,000 MHz 42.000 MHz 1.000 MHz 6.18698 GHz -36.23 dBm -32.14 dB -12.54 dB
42,000 MHz 82.000 MHz 1.000 MHz 6.18702 GHz -36.35 dBm -32.16 dB -12.16 dB
82.000 MHz 123.000 MHz 1.000 MHz 6.26786 GHz -56.00 dém 51.81 dB -11.85dB
123,000 MHz 200.000 MHz 1.000 MHz 6.27534 GHz -55.99 dBm -51.80 dB -11.80 dB
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Ref Level 15.00 dBm  Offset 15.82 dB Mode Sweep
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CF 6.145 GHz 10001 pts
Spectrum Emission Mask Standard: None
Peak Power -3.58 dBm RBW 1.000 MHz

Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-200.000 MHz | -124.200 MHz 1.000 MHz 6.01250 GHz -54.69 dém 51.12 dB 1112 dB
-124.200 MHz | -82,800MHz | 1.000 MHz | 6.02106 GHz -54.89 dBm | 51.31dB | -11.39dB
82,800 MHz 42,400 MHz 1.000 MHz 6.10246 GHz -37.14 dBm -33.56 dB -13.53 dB
42,400 MHz 41,400 MHz 1.000 MHz 6.10262 GHz -37.07 dBm -33.49 dB -13.89 dB
41.400 MHz 42,400 MHz 1.000 MHz 6.18738 GHz -37.20 dBm -33.73dB -14.13 dB
42,400 MHz 82.800 MHz 1.000 MHz 6.18746 GHz -37.20 dBm -33.72dB -13.71 dB
82.800 MHz 124,200 MHz 1.000 MHz 6.26874 GHz -56.26 dgm -52.68 dB -12.81 dB
124,200 MHz 200.000 MHz 1.000 MHz 6.27022 GHz -56.10 dBm -52.52 dB -12.52 dB
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Ref Level 15.00 dBm Offset 15.93 dB Mode Sweep
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-80 dBm
CF 6.385 GHz 10001 pts

Spectrum Emission Mask Standard: None
Peak Power -3.04 dBm RBW 1.000 MHz

Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-200.000 MHz | -123,000 MHz 1.000 MHz 6.24906 GHz -56.15 deém 53.11dB -13.11dB
-123.000 MHz | -82,000MHz | 1.000 MHz | 6.26218 GHz -56.41dBm | -53.37dB | -13.42dB
-82.000 MHz 42,000 MHz 1.000 MHz 6.34208 GHz -37.49 dBm -34.45 dB -14.44 dB
42,000 MHz 41,000 MHz 1.000 MHz 6.34302 GHz -37.38 dBm -34.34 dB -14.74 dB
41,000 MHz 42.000 MHz 1.000 MHz 6.42698 GHz -36.55 dBm -3351dB -13.91 dB
42,000 MHz 82.000 MHz 1.000 MHz 6.42710 GHz -36.46 dBm -33.42dB -13.40 dB
82.000 MHz 123.000 MHz 1.000 MHz 6.50726 GHz -56.22 dgm -53.18 dB -13.40 dB
123,000 MHz 200.000 MHz 1.000 MHz 6.51554 GHz -56.05 dém -52.01 dB -13.01 dB
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Ref Level 15.00 dBm  Offset 15.94 dB Mode Sweep
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CF 6.385 GHz 10001 pts

Spectrum Emission Mask Standard: None
Peak Power -3.36 dBm RBW 1.000 MHz

Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-200.000 MHz | -123.600 MHz 1.000 MHz 6.21722 GHz -55.40 deém -52.03 dB -12.03 dB
-123.600 MHz | -82,400MHz | 1.000 MHz | 6.26166 GHz -55.92dBm | 525608 | -12.63dB
-82.400 MHz 42,200 MHz 1.000 MHz 6.34278 GHz -36.22 dBm -32.85 dB -12.85 dB
42,200 MHz -41.200 MHz 1.000 MHz 6.34262 GHz -36.49 dBm -33.13 dB -13.53 dB
41.200 MHz 42.200 MHz 1.000 MHz 6.42718 GHz -37.52 dBm -34.16 dB -14.56 dB
42.200 MHz 82,400 MHz 1.000 MHz 6.42726 GHz -37.48 dBm -34.12 dB -14.11dB
82,400 MHz 123.600 MHz 1.000 MHz 6.50830 GHz -56.29 dém -52.93 dB -13.01 dB
123.600 MHz 200.000 MHz 1.000 MHz 6.55546 GHz -56.02 dém -52.66 dB -12.66 dB

il J [T

Span 400.0 MHz

Sporton International Inc. (Kunshan)
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Ref Level 15.00 dBm  Offset 15.52 dB Mode Sweep
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CF 6.625 GHz 10001 pts
Spectrum Emission Mask Standard: None
Peak Power -3.46 dBm RBW 1.000 MHz

Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-200.000 MHz | -123.600 MHz 1.000 MHz 6.47058 GHz -53.81 dém -50.35 dB -10.35 dB
-123.600 MHz | -82,400MHz | 1.000 MHz | 6.50154 GHz -54.06 dBm | -S0.60dB | -10.64dB
-82.400 MHz 42,200 MHz 1.000 MHz 6.58270 GHz -38.09 dBm -34.62 dB -14.60 dB
42,200 MHz -41.200 MHz 1.000 MHz 6.58282 GHz -38.21 dBm -34.74 dB -15.14 dB
41.200 MHz 42.200 MHz 1.000 MHz 6.66718 GHz -38.12 dBm -34.65 dB -15.05 dB
42.200 MHz 82,400 MHz 1.000 MHz 6.66722 GHz -37.67 dBm -34.20 dB -14.20 dB
82,400 MHz 123.600 MHz 1.000 MHz 6.74838 GHz -55.63 dém 52.16 dB -12.23 dB
123.600 MHz 200.000 MHz 1.000 MHz 6.75970 GHz -55.24 dgm -51.78 dB -11.78 dB
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Ref Level 15.00 dBm  Offset 15.44 dB Mode Sweep
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CF 6.625 GHz 10001 pts
Spectrum Emission Mask Standard: None
Peak Power -3.43 dBm RBW 1.000 MHz

Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-200.000 MHz | -124.200 MHz 1.000 MHz 6.47604 GHz -55.88 dBm -52.45 dB -12.45 dB
-124.200 MHz | -82,800MHz | 1.000 MHz | 6.50090 GHz -56.11dBm | -52.67dB | -12.70dB
82,800 MHz 42,400 MHz 1.000 MHz 6.58250 GHz -37.05 dBm -33.62 dB -13.60 dB
42,400 MHz 41,400 MHz 1.000 MHz 6.58262 GHz -36.683 dBm -33.39 dB -13.79 dB
41.400 MHz 42,400 MHz 1.000 MHz 6.66738 GHz -37.99 dBm -34.56 dB -14.96 dB
42,400 MHz 82.800 MHz 1.000 MHz 6.66742 GHz -37.83 d8m -34.40 dB -14.40 dB
82.800 MHz 124,200 MHz 1.000 MHz 6.74902 GHz -56.10 dgm 52.67 dB -12.72 db
124,200 MHz 200.000 MHz 1.000 MHz 6.75086 GHz -55.96 dBm -52.53 dB -12.53 dB
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Ref Level 15.00 dBm  Offset 15.92 dB Mode Sweep
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CF 6.705 GHz 10001 pts Span 400.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -2.94 dBm RBW 1.000 MHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-200.000 MHz | -123,000 MHz 1.000 MHz 6.55714 GHz -54.86 dBm -51.92 dB -11.92 dB
-123.000 MHz | -82,000MHz | 1,000 MHz | 6.58222 GHz -55.20 dém | 5226dB  -12.33dB
-82,000 MHz -42,000 MHz 1.000 MHz 6.66286 GHz -36.21 dBm -33.27 dB -13.24 dB
-42,000 MHz 41,000 MHz 1.000 MHz 6.66302 GHz -35.87 dBm -32.93 dB -13.33 dB
41,000 MHz 42.000 MHz 1.000 MHz 6.74698 GHz -37.50 dBm -34.56 dB -14.96 dB
42,000 MHz 82.000 MHz 1.000 MHz 6.74702 GHz -37.24 d8m -34.30 dB -14.30 dB
82.000 MHz 123.000 MHz 1.000 MHz 6.82794 GHz -55.98 dém -53.05 dB -13.06 dB
123,000 MHz 200.000 MHz 1.000 MHz 6.88370 GHz -55.67 dém -52.73 dB -12.73 dB
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Ref Level 15.00 dBm  Offset 15.77 dB Mode Sweep
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-70 dBm

-80 dBm

CF 6.705 GHz 10001 pts
Spectrum Emission Mask Standard: None
Peak Power -3.77 dBm RBW 1.000 MHz

Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-200.000 MHz | -124,800 MHz 1.000 MHz 6.56450 GHz -55.34 dém 5157 dB 1157 dB
-124,.800 MHz | -83.200MHz | 1.000 MHz | 6.58062 GHz -55.46 dBm | 5170dB  -11.82dB
-83.200 MHz 42,600 MHz 1.000 MHz 6.66238 GHz -37.79 dBm -34.02 dB -14.02 dB
42,600 MHz 41,600 MHz 1.000 MHz 6.66242 GHz -36.19 dBm -34.43 dB -14.93 dB
41,600 MHz 42,600 MHz 1.000 MHz 6.74758 GHz -38.53 dBm -34.76 dB -15.16 dB
42,600 MHz 83.200 MHz 1.000 MHz 6.74762 GHz -38.65 dBm -34.89 dB -14.88 dB
983.200 MHz 124,800 MHz 1.000 MHz 6.82945 GHz -55.63 dém -51.86 dB -11.96 dB
124,800 MHz 200.000 MHz 1.000 MHz 6.83110 GHz -55.57 dém -51.80 dB -11.80 dB
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Ref Level 15.00 dBm  Offset 15.94 dB Mode Sweep
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-80 dBm

CF 6.785 GHz 10001 pts
Spectrum Emission Mask Standard: None
Peak Power -4.16 dBm RBW 1.000 MHz

Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-200.000 MHz | -123,000 MHz 1.000 MHz 6.61082 GHz -55.23 dém 51.07 dB -11.07 dB
-123.000 MHz | -82,000MHz | 1.000 MHz | 6.66222 GHz -55.69 dBm | -51.54dB | -11.60dB
-82.000 MHz 42,000 MHz 1.000 MHz 6.74298 GHz -37.68 dBm -33.53 dB -13.52 dB
42,000 MHz 41,000 MHz 1.000 MHz 6.74302 GHz -37.37 dBm -33.21 dB -13.61 dB
41,000 MHz 42.000 MHz 1.000 MHz 6.82698 GHz -38.19 dBm -34.03dB -14.43 dB
42,000 MHz 82.000 MHz 1.000 MHz 6.82706 GHz -38.19 d&m -34.04 dB -14.03 dB
82.000 MHz 123.000 MHz 1.000 MHz 6.90786 GHz -55.78 dém 51.62 dB -11.66 dB
123,000 MHz 200.000 MHz 1.000 MHz 6.91150 GHz -55.45 dém -51.30 dB -11.30 dB
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-80 dBm
CF 6.785 GHz 10001 pts Span 400.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -3.49 dBm RBW 1.000 MHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-200.000 MHz | -124.200 MHz 1.000 MHz 6.65170 GHz -55.37 dBm -51.88 dB -11.88 dB
-124.200 MHz | -82,800MHz | 1,000 MHz | 6.66090 GHz -55.68 dam | 52.19dB  -12.22dB
-82,800 MHz -42,400 MHz 1.000 MHz 6.74258 GHz -37.37 dBm -33.88 dB -13.87 dB
42,400 MHz 41,400 MHz 1.000 MHz 6.74262 GHz -37.46 dBm -33.97 d -14.37 dB
41.400 MHz 42,400 MHz 1.000 MHz 6.82738 GHz -37.69 dBm -34.19dB -14.59 dB
42,400 MHz 82.800 MHz 1.000 MHz 6.82742 GHz -37.70 dBm -34.21dB -14.20 dB
82.800 MHz 124,200 MHz 1.000 MHz 6.909218 GHz -55.58 dém -52.09 dB -12.00 dB
124,200 MHz 200.000 MHz 1.000 MHz 6.94310 GHz -55.27 dém -51.78 dB -11.78 dB
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CF 6.025 GHz 10001 pts Span 800.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -5.01dBm RBW 2.000 MHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-400,000 MHz | -249,600 MHz 2,000 MHz 5.76016 GHz -59.00 dBm -53.99 dB -13.99 dB
-249,600 MHz | -166,400 MHz 2,000 MHz 5.77552 GHz -59.48 dBm -54.47 dB -14.49 dB
-166.400 MHz -84.200 MHz 2,000 MHz 5.94076 GHz -38.26 dBm -33.25 dB -13.24 dB
-84.200 MHz -83.200 MHz 2,000 MHz 5.94084 GHz -38.21 dBm -33.20 dB -14.04 dB
983.200 MHz 984.200 MHz 2.000 MHz 6.10916 GHz -37.84 dBm -32.83dB -13.67 dB
84.200 MHz 166.400 MHz 2,000 MHz 6.10924 GHz -38.19 dam -33.18dB -13.17 dB
166,400 MHz 249,600 MHz 2,000 MHz 6.27448 GHz -58.89 dém -52.868 dB -13.80 dB
249,600 MHz 400.000 MHz 2.000 MHz 6.28376 GHz -58.71 dém 70 dB -13.70 dB
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Spectrum Emission Mask Standard: None
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Rangelow | RangeUp | RBW | Frequency | PoweraAbs | PowerRel | ALimit |
-400,000 MHz | -248,400 MHz 2,000 MHz 5.76000 GHz -60.97 dBm -56.25 dB -16.25 dB
-248,400 MHz | -165.600 MHz 2,000 MHz 5.77664 GHz -61.49 dBm -56.77 dB -16.78 dB
-165.600 MHz -83.800 MHz 2,000 MHz 5.94116 GHz -38.16 dBm -33.43 dB -13.43 dB
-83.800 MHz -82,800 MHz 2,000 MHz 5.94124 GHz -38.01 dBm -33.20 dB -14.12 dB
82.800 MHz 983.800 MHz 2.000 MHz 6.10876 GHz -37.19 d&m -32.47 dB -13.30 dB
983.800 MHz 165.600 MHz 2,000 MHz 6.10884 GHz -37.49 dBm -32.76 dB -12.76 dB
165.600 MHz 248,400 MHz 2,000 MHz 6.27336 GHz -61.64 dém -56.92 dB -16.92 db
248,400 MHz 400.000 MHz 2.000 MHz 6.28144 GHz -61.40 dém -56.68 dB -16.68 dB
- ————
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11AX160MIMO_Ant10_6185
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Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-400.000 MHz | -249.600 MHz 2.000 MHz 5.93512 GHz -60.33 dém -55.25 dB -15.25 dB
-249.600 MHz | -166.400 MHz 2.000 MHz 5.93544 GHz -60.48 dem -55.40 dB -15.40 dB
-166.400 MHz -84.200 MHz 2.000 MHz 6.10076 GHz -39.39 dem -34.31 dB -14.30 dB
-84.200 MHz -63.200 MHz 2.000 MHz 6.10084 GHz -39.29 dBm -34.21 dB -15.04 dB

983.200 MHz 984.200 MHz 2.000 MHz 6.26916 GHz -36.85 dBm -31.77 dB -12.61 dB

84.200 MHz 166.400 MHz 2,000 MHz 6.26924 GHz -37.14 d8m -32.06 dB -12.06 dB
166,400 MHz 249,600 MHz 2,000 MHz 6.43424 GHz -58.63 dém -53.55 dB -13.61dB
249,600 MHz 400.000 MHz 2.000 MHz 6.43464 GHz -58.56 dBm 48 db -13.48 db
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Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-400.000 MHz | -249.600 MHz 2.000 MHz 5.03424 GHz -57.49 dém -52.37 dB -12.37 dB
-249.600 MHz | -166.400 MHz 2.000 MHz 5.93568 GHz -57.58 dem -52.46 dB -12.50 dB
-166.400 MHz -84.200 MHz 2.000 MHz 6.10068 GHz -37.41 dém -32.29 dB -12.28 dB
-84.200 MHz -63.200 MHz 2.000 MHz 6.10084 GHz -37.23 dBm -32.11 dB -12.94 dB
983.200 MHz 984.200 MHz 2.000 MHz 6.26916 GHz -38.81 dBm -33.70dB -14.53 dB
84.200 MHz 166.400 MHz 2,000 MHz 6.26924 GHz -38.86 dBm -33.74dB -13.74 dB
166,400 MHz 249,600 MHz 2,000 MHz 6.43448 GHz -59.69 dém -54.57 dB -14.50 dB
249,600 MHz 400.000 MHz 2.000 MHz 6.43536 GHz -59.65 dBm -54.53 dB -14.53 db
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11AX160MIMO_Ant10_6345

Spectrum o
Ref Level 5.53 dém Offset 1558 dB Mode Sweep
Count 100/100
[® 1Rm View
0 dBI’!‘im“ heck PABS
p<200
-10 dBm
-20 dBm
— e
-30 dBm — —
-40 dBm el ’[ B
-50 dBm
-60 dBm
-70 dBm
-80 dBm
-90 dBm
CF 6.345 GHz 10001 pts Span 800.0 MHz
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Rangelow | RangeUp | RBW | Frequency | PoweraAbs | PowerRel |  ALimit |
-400,000 MHz | -248,400 MHz 2,000 MHz 6.08360 GHz -60.46 dBm -55.96 dB -15.96 dB
-248,400 MHz | -165.600 MHz 2,000 MHz 6.09664 GHz -60.78 dBm -56.28 dB -16.28 dB
-165.600 MHz -83.800 MHz 2,000 MHz 6.26116 GHz -38.71 dBm -34.20 dB -14.20 dB
-83.800 MHz -82,800 MHz 2,000 MHz 6.26124 GHz -38.67 dBm -34.17 dB -15.00 dB
82.800 MHz 983.800 MHz 2.000 MHz 6.42876 GHz -35.19 dBm -30.69 dB -11.52 dB
983.800 MHz 165.600 MHz 2,000 MHz 6.42884 GHz -35.40 dBm -30.90 dB -10.90 dB
165.600 MHz 248,400 MHz 2,000 MHz 6.59312 GHz -60.13 dém -55.63 dB -15.67 dB
248,400 MHz 400.000 MHz 2.000 MHz 6.60056 GHz -60.01 dém -55.51 dB -15.51 dB
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Spectrum Emission Mask Standard: None
Peak Power -4.74 dBm RBW 2.000 MHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-400,000 MHz | -248,400 MHz 2,000 MHz 6.09576 GHz -56.68 dBm -51.94 dB -11.94 dB
-248,400 MHz | -165.600 MHz 2,000 MHz 6.09688 GHz -56.88 dBm -52.13dB -12.18 dB
-165.600 MHz -83.800 MHz 2,000 MHz 6.26116 GHz -36.76 dBm -32.02dB -12.02 dB
-83.800 MHz -82,800 MHz 2,000 MHz 6.26124 GHz -36.79 dBm -32.04 dB -12.88 dB
82.800 MHz 983.800 MHz 2.000 MHz 6.42876 GHz -37.10 d&m -32.36 dB -13.20 dB
983.800 MHz 165.600 MHz 2,000 MHz 6.42884 GHz -37.11 d8m -32.37 dB -12.36 dB
165.600 MHz 248,400 MHz 2,000 MHz 6.59320 GHz -59.52 dém 54.78 dB -14.81 dB
248,400 MHz 400.000 MHz 2.000 MHz 6.50888 GHz -59.47 dgm -54.73 dB -14.73 db
- _———
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Peak Power -3.92 dBm RBW 2.000 MHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-400,000 MHz | -247.200 MHz 2,000 MHz 6.41680 GHz -56.84 dBm 52.91dB -12.91dB
-247.200 MHz | -164.800 MHz 2,000 MHz 6.41832 GHz -56.88 dBm -52.96 dB -13.04 dB
-164.800 MHz -83.400 MHz 2,000 MHz 6.58156 GHz -35.37 dBm -31.45 dB -11.44 dB
-83.400 MHz -82,400 MHz 2,000 MHz 6.58164 GHz -35.46 dBm -31.54 dB -12.37 dB
982,400 MHz 83,400 MHz 2.000 MHz 6.74836 GHz -36.47 dBm -32.54 dB -13.38 dB
83.400 MHz 164.800 MHz 2,000 MHz 6.74844 GHz -36.65 dBm -32.73dB -12.73 dB
164.800 MHz 247.200 MHz 2,000 MHz 6.91192 GHz -60.29 dém -56.36 dB -16.40 dB
247.200 MHz 400.000 MHz 2.000 MHz 6.91296 GHz -60.29 dém 36 dB -16.36 dB
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Peak Power -4.74 dBm RBW 2.000 MHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-400,000 MHz | -248,400 MHz 2,000 MHz 6.41640 GHz -57.26 dBm 52.52dB -12.52 dB
-248,400 MHz | -165.600 MHz 2,000 MHz 6.41688 GHz -57.43 dBm -52.60 dB -12.73 dB
-165.600 MHz -83.800 MHz 2,000 MHz 6.58116 GHz -36.49 dBm -31.75 dB -11.75 dB
-83.800 MHz -82,800 MHz 2,000 MHz 6.58124 GHz -36.52 dBm -31.78 dB -12.62 dB
82.800 MHz 983.800 MHz 2.000 MHz 6.74876 GHz -37.63 dBm -32.89 dB -13.73 dB
983.800 MHz 165.600 MHz 2,000 MHz 6.74884 GHz -37.49 dBm -32.75dB -12.75 dB
165.600 MHz 248,400 MHz 2,000 MHz 6.91288 GHz -59.06 dém 54.32 dB -14.30 dB
248,400 MHz 400.000 MHz 2.000 MHz 6.02336 GHz -58.86 dBm -54.12 dB -14.12 dB
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<802.11ax HE20 Partial RU>

Maximum power spectral density

Test Result
Test Ru Ru Result . EIRP Limit :
Mode Antenna | Freq(MHz) Size Index | [dBm/MHZz] Gain [dBm/MHZ] | [dBm/MHZz] verdict
26Tone | RUO 5.79 -0.37 5.42 <17.00 PASS
Ant10 5955 52Tone | RU37 5.49 -0.37 5.12 <17.00 PASS
106Tone | RU53 5.79 -0.37 5.42 <17.00 PASS
26Tone | RUO 4.22 -1.44 2.78 <17.00 PASS
Ant11l 5955 52Tone | RU37 4.04 -1.44 2.60 <17.00 PASS
106Tone | RU53 4.12 -1.44 2.68 <17.00 PASS
26Tone | RUO 8.09 2.12 10.21 <17.00 PASS
total 5955 52Tone | RU37 7.84 2.12 9.96 <17.00 PASS
106Tone | RU53 8.05 2.12 10.17 <17.00 PASS
26Tone | RUO 4.29 -0.37 3.92 <17.00 PASS
Ant10 6175 52Tone | RU37 4.05 -0.37 3.68 <17.00 PASS
106Tone | RU53 4.03 -0.37 3.66 <17.00 PASS
26Tone | RUO 3.94 -1.44 2.50 <17.00 PASS
Ant1l 6175 52Tone | RU37 381 -1.44 2.37 <17.00 PASS
106Tone | RU53 3.88 -1.44 2.44 <17.00 PASS
11AX20MIMO 26Tone | RUO 7.13 2.12 9.25 <17.00 PASS
total 6175 52Tone | RU37 6.94 2.12 9.06 <17.00 PASS
106Tone | RU53 6.97 2.12 9.09 <17.00 PASS
26Tone | RU8 3.05 -0.37 2.68 <17.00 PASS
Ant10 6415 52Tone | RU40 3.43 -0.37 3.06 <17.00 PASS
106Tone | RU54 4.54 -0.37 4.17 <17.00 PASS
26Tone | RUS8 4.53 -1.44 3.09 <17.00 PASS
Ant1l 6415 52Tone | RU40 4.00 -1.44 2.56 <17.00 PASS
106Tone | RU54 3.86 -1.44 2.42 <17.00 PASS
26Tone | RUS8 6.86 2.12 8.98 <17.00 PASS
total 6415 52Tone | RU40 6.73 2.12 8.85 <17.00 PASS
106Tone | RU54 7.22 2.12 9.34 <17.00 PASS
26Tone | RUO 4.55 -0.47 4.08 <17.00 PASS
Ant10 6535 52Tone | RU37 4.50 -0.47 4.03 <17.00 PASS
106Tone | RU53 4.85 -0.47 4.38 <17.00 PASS
Ant11 6535 26Tone | RUO 4.25 -2.47 1.78 <17.00 PASS
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52Tone | RU37 3.89 -2.47 1.42 <17.00 PASS

106Tone | RU53 4.19 -2.47 1.72 <17.00 PASS

26Tone | RUO 7.41 1.60 9.01 <17.00 PASS

total 6535 52Tone | RU37 7.22 1.60 8.82 <17.00 PASS

106Tone | RU53 7.54 1.60 9.14 <17.00 PASS

26Tone | RUO 4.29 -0.47 3.82 <17.00 PASS

Ant10 6695 52Tone | RU37 4.34 -0.47 3.87 <17.00 PASS
106Tone | RU53 4.49 -0.47 4.02 <17.00 PASS

26Tone | RUO 4.24 -2.47 1.77 <17.00 PASS

Antll 6695 52Tone | RU37 4.40 -2.47 1.93 <17.00 PASS
106Tone | RU53 4.20 -2.47 1.73 <17.00 PASS

26Tone | RUO 7.28 1.60 8.88 <17.00 PASS

total 6695 52Tone | RU37 7.38 1.60 8.98 <17.00 PASS

106Tone | RU53 7.36 1.60 8.96 <17.00 PASS

26Tone | RU8 3.26 -0.47 2.79 <17.00 PASS

Ant10 6855 52Tone | RU40 3.61 -0.47 3.14 <17.00 PASS
106Tone | RU54 3.94 -0.47 3.47 <17.00 PASS

26Tone | RU8 4.04 -2.47 1.57 <17.00 PASS

Antll 6855 52Tone | RU40 4.50 -2.47 2.03 <17.00 PASS
106Tone | RU54 3.95 -2.47 1.48 <17.00 PASS

26Tone | RU8 6.68 1.60 8.28 <17.00 PASS

total 6855 52Tone | RU40 7.09 1.60 8.69 <17.00 PASS

106Tone | RU54 6.96 1.60 8.56 <17.00 PASS

Note: The Duty Cycle Factor and is compensated in the graph.
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CF 5.955 GHz

10001 pts

Span 100.0 MHz

Spectrum Emission Mask
Peak Power -2.16 dBm

Standard: None

RBW 200.000 kHz

Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-50.000 MHz -32.400 MHz | 200.000 kHz 5.00698 GHz -62.82 dém -60.66 dB -20.66 dB
32,400 MHz 21,600 MHz | 200.000 kHz 5.922686 GHz -63.05 dem -60.99 dB -21.17 dB
21,600 MHz 11,800 MHz | 200.000 kHz 5.94313 GHz -39.48 dBm -37.32 dB -17.26 dB
-11,800 MHz -10.800 MHz | 200.000 kHz 5.94323 GHz -35.19 dBm -37.03 dB -17.53 dB

10.800 MHz 11.800 MHz | 200.000 kHz 5.96680 GHz -60.65 dBm -58.49 dB -38.59 dB
11.800 MHz 21,600 MHz | 200.000 kHz 5.97653 GHz -63.46 dBm -61.30 dB -33.36 dB
21.600 MHz 32,400 MHz | 200,000 kHz 5.98738 GHz -63.58 dém -61.42 dB -21.45 dB
32,400 MHz 50,000 MHz = 200,000 kHz 6.00402 GHz -63.00 dBm -60.84 dB -20.84 dB
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Spectrum Emission Mask
Peak Power -2.32 dBm
Rangelow | RangeUp | RBW

Standard: None

| Frequency |

RBW 200.000 kHz

Power Abs | PowerRel |  ALimit |
-50.000 MHz -32.400 MHz | 200.000 kHz 5.01341 GHz -62.40 deém -60.08 dB -20.08 dB
32,400 MHz 21,600 MHz | 200.000 kHz 5.92281 GHz -62.66 dBm -60.34 dB 2057 dB
21,600 MHz 11,800 MHz | 200.000 kHz 5.94320 GHz -39.16 dBm -36.84 dB -16.94 dB
-11,800 MHz -10.800 MHz | 200.000 kHz 5.94323 GHz -39.35 dBm -37.03 dB -17.53 dB
10.800 MHz 11.800 MHz | 200.000 kHz $.96675 GHz -57.02 dBm -54.70 dB -35.80 dB
11.800 MHz 21,600 MHz | 200.000 kHz 5.97648 GHz -61.80 d&m -59.48 dB -31.58 dB
21.600 MHz 32,400 MHz | 200,000 kHz 5.98736 GHz -63.09 dém -60.77 dB -20.82 dB
32,400 MHz 50,000 MHz = 200,000 kHz 6.00228 GHz -62.48 dém -60.16 dB -20.16 dB
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CF 5.955 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -2.20 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-50.000 MHz -32,400 MHz 200,000 kHz 5.92097 GHz -61.73 dBm -59.53 dB -19.53 dB
-32,400 MHz -21.600 MHz 200,000 kHz 5.92291 GHz -62.00 dBm -59.80 dB -20.14 dB
-21.600 MHz -11.800 MHz 200,000 kHz 5.94315 GHz -38.91 dBm -36.71 dB -16.67 dB
-11.800 MHz -10.800 MHz 200,000 kHz 5.94325 GHz -38.79 dBm -36.50 dB -17.49 dB
10.800 MHz 11.800 MHz | 200.000 kHz $.96666 GHz -52.62 dBm -50.41 dB -33.31de
11.800 MHz 21,600 MHz | 200.000 kHz $5.97633 GHz -60.76 dBm -58.56 dB -30.77 dB
21.600 MHz 32,400 MHz | 200,000 kHz 5.98738 GHz -62.69 dBm -60.49 dB -20.52 dB
32,400 MHz 50,000 MHz = 200,000 kHz 5.08844 GHz -62.09 dém -50.88 dB -19.88 dB
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Spectrum Emission Mask
Peak Power -2.13 dBm
Rangelow | RangeUp |

Standard: None

RBW 200.000 kHz

RBW | Frequency | PoweraAbs | PowerRel |  ALimit |
-50.000 MHz -32.100 MHz | 200.000 kHz 6.13199 GHz -64.02 dém -61.98 dB -21.88 dB
-32.100 MHz 21,400 MHz | 200.000 kHz 6.14205 GHz -64.48 dBm -62.35 dB 2241 dB
21,400 MHz -11.700 MHz | 200.000 kHz 6.16324 GHz -39.10 dBm -36.97 dB -16.92 dB
-11.700 MHz -10.700 MHz | 200.000 kHz 6.16333 GHz -39.55 dBm -37.42 dB -17.92 dB
10.700 MHz 11.700 MHz | 200.000 kHz 6.18660 GHz -55.37 dBm -53.24 dB -35.34 dB
11.700 MHz 21,400 MHz | 200.000 kHz 6.19602 GHz -63.99 dBm -61.86 dB -34.18 dB
21,400 MHz 32,100 MHz 200,000 kHz 6.20707 GHz -64.33 dém -62.20 dB -22.22 db
32,100 MHz 50,000 MHz = 200,000 kHz 6.21063 GHz -63.73 dBm -61.59 dB -21.59 dB
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CF 6.175 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -2.49 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-50.000 MHz -32,100 MHz 200,000 kHz 6.14228 GHz -63.34 dBm -60.85 dB -20.85 dB
-32,100 MHz -21.400 MHz | 200,000 kHz 6.14310 GHz -63.52 dBm -61.03 dB -21.25dB
-21.400 MHz -11.700 MHz 200,000 kHz 6.16305 GHz -39.91 dBm -37.42 dB -17.21dB
-11.700 MHz -10.700 MHz | 200,000 kHz 6.16333 GHz -39.08 dBm -36.50 dB -17.09 dB
10.700 MHz 11.700 MHz | 200.000 kHz 6.18669 GHz -60.32 dBm -57.83dB -38.13 dB
11.700 MHz 21,400 MHz | 200.000 kHz 6.18711 GHz -54.83 dBm -52.34 dB -32.01 dB
21,400 MHz 32,100 MHz 200,000 kHz 6.20702 GHz -63.50 dém -61.01 dB -21.11dB
32,100 MHz 50,000 MHz = 200,000 kHz 6.22298 GHz -63.27 dém -60.78 dB -20.78 dB
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Ref Level 15.00 dBm Offset 15.72 dB Mode Sweep
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CF 6.175 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -2.36 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-50.000 MHz -32,100 MHz 200,000 kHz 6.14232 GHz -63.25 dBm -60.88 dB -20.88 dB
-32,100 MHz -21.400 MHz | 200,000 kHz 6.14304 GHz -63.38 dBm -61.02 dB -21.17 dB
-21.400 MHz -11.700 MHz 200,000 kHz 6.16312 GHz -39.89 dBm -37.52 dB -17.38 dB
-11.700 MHz -10.700 MHz | 200,000 kHz 6.16333 GHz -38.86 dBm -36.49 dB -16.99 dB
10.700 MHz 11.700 MHz | 200.000 kHz 6.18642 GHz -52.66 dBm -50.29 dB -35.99 dB
11.700 MHz 21,400 MHz | 200.000 kHz 6.18731 GHz -55.19 d&m -52.83dB -32.33 dB
21,400 MHz 32,100 MHz 200,000 kHz 6.20707 GHz -63.74 dgm -61.38 dB -2141dB
32,100 MHz 50,000 MHz = 200,000 kHz 6.21515 GHz -63.07 dém -60.71 dB -20.71 dB
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Span 100.0 MHz

Spectrum Emission Mask
Peak Power -2.42 dBm

Standard: None

RBW 200.000 kHz

Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-50,000 MHz 31,650 MHz | 200.000 kHz 6.13837 GHz -63.62 dém -61.20 dB 2120 dB
31,650 MHz 21,100 MHz | 200.000 kHz 6.14364 GHz -63.57 dém -61.15 dB 2147 dB
21,100 MHz 11,550 MHz | 200.000 kHz 6.16344 GHz -38.45 dBm -36.03 dB -16.03 dB
-11.550 MHz -10.550 MHz | 200.000 kHz 6.16345 GHz -37.77 dBm -35.35 dB -15.45 dB

10.550 MHz 11.550 MHz | 200.000 kHz 6.18639 GHz -55.78 dBm -53.36dB -36.66 dB
11.550 MHz 21,100 MHz | 200.000 kHz 6.18665 GHz -55.91 dBm -53.49dB -3341de
21.100 MHz 31,650 MHz = 200,000 kHz 6.20662 GHz -64.17 dgém -61.75 dB -21.78 dB
31.650 MHz 50,000 MHz = 200,000 kHz 6.21915 GHz -63.67 dBm -61.25 dB -21.25 dB
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CF 6.175 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -2.73 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-50.000 MHz -31.650 MHz 200,000 kHz 6.13729 GHz -62.51 dBm -59.78 dB -19.78 dB
-31.650 MHz -21.100 MHz 200,000 kHz 6.14339 GHz -62.90 dBm -60.17 dB -20.21 dB
-21.100 MHz -11.550 MHz 200,000 kHz 6.16330 GHz -38.75 dBm -36.02 dB -15.89 dB
-11.550 MHz -10.550 MHz | 200,000 kHz 6.16348 GHz -38.58 dBm -35.85 dB -16.35 dB
10.550 MHz 11.550 MHz | 200.000 kHz 6.18649 GHz -57.02 dBm -54.30 dB -35.40 dB
11.550 MHz 21,100 MHz | 200.000 kHz 6.19582 GHz -61.98 dam -59.25dB -31.49 dB
21.100 MHz 31,650 MHz = 200,000 kHz 6.20662 GHz -63.33 dém -60.61 dB -20.64 dB
31.650 MHz 50,000 MHz = 200,000 kHz 6.22464 GHz -62.75 dém -60.03 dB -20.03 dB

Wi e

11AX20MIMO_Antl1l_6175_106Tone_RU53

Spectrum

ﬁ

Ref Level 15.00 dBm  Offset 15.69 dB Mode Sweep
Count 100/100
[® 1Rm View
10 dbffuit Gheck PARS
p<200
0 dBm
f 1
-10 dBm il wl ‘L
-20 dBf /
m g —
-30 dBm
-40 dBm l =
-50 dBm /
-60 dBm -
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CF 6.175 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -2.60 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PoweraAbs | PowerRel |  ALimit |
-50.000 MHz -31.650 MHz 200,000 kHz 6.14253 GHz -62.13 dBm -59.53 dB -19.53 dB
-31.650 MHz -21.100 MHz 200,000 kHz 6.14378 GHz -62.23 dBm -59.63 dB -20.11 dB
-21.100 MHz -11.550 MHz 200,000 kHz 6.16344 GHz -36.85 dBm -34.25 dB -14.24 dB
-11.550 MHz -10.550 MHz | 200,000 kHz 6.16350 GHz -37.30 dBm -34.70 dB -15.60 dB
10.550 MHz 11.550 MHz | 200.000 kHz 6.18654 GHz -50.83 dBm -48.23 dB -28.53 dB
11.550 MHz 21,100 MHz | 200.000 kHz 6.19553 GHz -59.74 dBm -57.14 dB -20.62 dB
21.100 MHz 31,650 MHz = 200,000 kHz 6.20598 GHz -62.55 dém -59.95 dB -20.72 dB
31.650 MHz 50,000 MHz = 200,000 kHz 6.20817 GHz -62.51 dém -59.91 dB -19.91 dB
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